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Sayantan Das
SO Electrical
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! TEST CERTIFICATE WTERIM 23
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Test Certificate No Oate of ksue Code No Page Noof Pages
NTH(ER)/EL(B)/2017/0010 09/02/2018 1508839603465 1 2
o 9t w g OKAYA POWER PRIVATE LIMITED
kEzued To
&1 D-7,Udyog Nagar,Rohtak Road, New Delhi - 110041.
L ddress ‘

Email Date: 25/08/2017

0010/NTH(ER)/EL(B)/27/10/2017

One sample consisting of five nos. stationary Lead Acid
Batteries stated to be 12V,20Ah @C10 rate,Brand:Okaya.

Marking: As in the attached sheet "BAT-13369".

Not Applicable
24/10/2017

From: 01/11/2017 To: 31/01/2018
1S:13369-1992(Amndt. 1 to 3)

Not Applicable

Checked By
(ﬁ&.u@,

Pradip Kumar Bera
Scientist-SB(Electrical)

Scientist-SB(Electrical)
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TEST CERTIFICATE

THHT AT 9T At 1 & e g | TEg
Test Certificate Mo Cate of ksue Code No Fage Mo of Pages
NTH(ER)/EL(B)/2017/0010 09/02/2018 1508839603465 2 2

Sk 'No. Test Name Test Result Limit

1 Interim Report As in the attached sheet "BAT- As in the attached sheet

13369".

feomoft 'Final Report' will be issued after completion of 'Endurance Test'.

Mote

AT

Rermarks The sample so far as it has been examined and tested conforms the requirements of

1S:13369-1992 (amends 1 to 3) in respect of tests carried out.

Tested By Checked By
Sayantan Das Pradip Kumar Bera Biswa Ranjan Mandal

SO Electrical Scientist-SB(Electrical) Scientist-SB(Electrical)
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I GHETuT et (qEt &)
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TEST CERTIFICATE
Test certificate no Date of Issue Code No
NTH(ER)/EL(B)/2017/0010 09/02/2018 1508839603465
Page 1 No. of Pages 4
“BAT-13369”

Marking: (i) Printed on both wider sides of a Battery :
OKAYA
Chalti Rahe Yeh Zindagi
SOLAR
TUBULAR BATTERY
Zindagi Ka Roop
Badhaye Shaandar Dhoop
STO020H
Capacity 20Ah @ C1o , Sp. Gr.:1.240£0.005 (27°C)

(ii) sticker pasted on body of the Battery :
Source of manufacturer : Fujikawa Power
Ah Capacity at 10-h rate: 20Ah
- Year of manufacturing : 2017
Country of origin : India

(i) On the top of a Battery :
Positive polarity embossed with '+' symbol & marked with red colour.
Negative polarity embossed with '-' symbol & marked with blue colour.

(iv) Embossed on the top of a Battery :
OKAYA
0OB-50Z
HSUHR01602817662

The marking of the other Batteries are same & identical except Nos. HSUHR01602811424,
HSUHR01602812693, HSUHR01602817653 & HSUXR01603340313. Five nos. 12V,20Ah
Batteries were marked randomly as FN1,FN2,FN3,FN4 & FN5 by this laboratory for
identification purpose.

Tested By Checked By
Sayantan Das Pradip Kumar Bera

SO (Electrical) Scientist-SB(Electrical)
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NTH(ER)/EL(B)/2017/0010

Tests :

Hd G lY
Government of India

LA ALASATT ITAT (TEAT &13T)

National Test House (Eastern Region)

11/1, Judges’ Court Road, Alipore, Kolkata - 700027

TEST CERTIFICATE

Date of Issue
09/02/2018

“BAT-13369"

FORM NO': NTH/ALP/F/5

11/1 F9H HIE e, AR, HicThrar - 700 027

Code No

1508839603465

Page 2 No. of Pages 4

[Carried out as per 1S:13369-1992 (Amndt. no.1 to 3) & customer requirements]

1 Sl | Test Name ; Requirements- Test Result Remarks

| ek | : Battery marked _

' | FN1 FN2 FN3 FN4 FN5 S

' 1| Verification of marking: Satisfactory |

| (Carried out as per Cl.11.3 of the specification) {
: t

‘ 'a) Indicating the source of | The information | Fujikawa Power

{ manufacturer | shall be indelibly i

| b) Ah capacity at 10-h rate | 3 durably - "oy20an [ 12v20Ah |12v20Ah | 12V20Ah | 12V20Ah

! marked on the | | i ‘

' outside of the | ‘

| | Battery

J c) Year of manufacture 2017

" .d) Country of origin India- | India |~ India India | India

:e)Electrolyte level Opaque container, level indicator provided.
tindicator ! s

| Verification of dimensions : Test Result Satisfactory:

| (Carr_ied gut as per Cl.11.4 of the Battery marked ;

- specification) : | : i

| Lo FN&os EN2 FN3 FN4 FN5

! (i) Length (in mm) : 535 (Max.) 267 266 267 266 267 1

' (i) Width_(in- mm): 295 (Max.) 171 70 71 171 170 |

| (iii) Height (in mm): { 450 (Max.) 239 238 J 239 239 239 1‘

Tested By Checked By By
Go - Al |
Sayantan Das Pradip Kumar Bera Biswa Ranjan Mandal

SO (Electrical)

Scientist-SB(Electrical)

Scientist-SB(Electrical)




FORM NQ: NTH/ALP/F/5

Government of India

I GALAT IAT (T &)
National Test House (Eastern Region)
11/1 ST e WS, STEUR, HIAHTAT - 700 027

11/1, Judges’ Court Road, Alipore, Kolkata - 700 027

TEST CERTIFICATE

Test certificate no Date of Issue Code No
NTH(ER)/EL(B)/2017/0010 09/02/2018 1508839603465
Page 3 No. of Pages 4
“BAT-13369”

sl. Test Name ~ Requirements © Test Result Remarks
No. Battery marked !
, FN1 | FN2 | FN3  FN4 FN5 .
3 |First charge: ;Samples shall be filled|The samples were received in electrolyte fiIIedj
(Carried out as per |with electrolyte and shall{condition. Samples were given freshening charge as
Cl.10.3 of the be given first charging | per manufacturer's instruction. After full charge specific
specification) as  per manufacturer's | gravity of electrolyte was found within 1.240+0.005
instruction.  After  full corrected to 27°C.
charge specific gravity of
electrolyte shall be
1.240£0.005 corrected to
' 27°C, i |
4  Test for Capacity : | Satisfactory |
(Carried out as per Cl.11.5 of the specification.) _ ~
Capacity in Shall not be less than the Battery marked
ampere-hours (Ah) rated capacity and not E
at Cq rate more than 130% of thei FN1 | FN2 FN3 = FN>
corrected to 27°C rated CapaCIty { 25.340 24.008 24.412 25.562
o ; [(126.7%)| (120%) | (122.1%) | (127.8%) {
5 |Ampere-hour & Watt-hour efficiency Test : Satisfactory i
'(Carried out as per CL.11.8 of the specification .) -
| ; r Battery marked
1{(I) Ampere-Hour Shall not be less than ‘ e
. efficiency:(in %) | 90% 94
(i) Watt-Hour . Shall not be less than 84
efficiency :(in %) | 75% [ ,
Tested By Checked By
o s Koy
Sayantan Das Pradip Kumar Bera
SO (Electrical) Scientist-SB(Electrical)




' FORM NO NT_H/ALP/F.IS |
Government of India
(LA GRASTUT ITAT (TS -&43T)
National Test House (Eastern Region)
11/1 =19 &iE e, AR, HITHRET - 700 027

11/1, Judges’ Court Road, Alipore, Kolkata - 700027

TEST CERTIFICATE

Test certificate no - Date of Issue Code No
NTH(ER)/EL(B)/2017/0010 09/02/2018 1508839603465
Page 4 No. of Pages 4
“BAT-13369”
| 8L TestiName ; Requirements Test Result Remarks
No.
6 |Test for loss of capacity on storage : Satisfactory |
(Carried out as per CI.11.6 of the specification) ‘
! Battery marked
| | ' FN2 FN3
: {Loss of capacity (in %) : ’ Shall not exceed 10% 7 7 1
7 |Loss of Water Test : Satisfactory. J
|(Carried out as per CL.11.9 of the specification) *
. Battery marked ‘
Loss of Water S FNS '
(in g/Ah/Battery) : { 18 (Maximum) , 10
8  Test for Equilibrium Float Current : Satisfactory. |
(Carried out as per Cl.11.10 of the specification )
Battery marked
| Equilibrium Float Current FNS
i(in mA/Ah/Battery) : | 10 (Maximum) 3

Tested By Checked By
Sayantan Das Pradip Kumar Bera Biswa Ranjan Mandal

SO (Electrical) Scientist-SB(Electrical) Scientist-SB(Electrical)




H{d SR
Government of India
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Test Certificate Mo [ate of ksue Code Ho Page Mo of Pages
NTH(ER)/EL(B)/2017/0010 23/03/2018 1508839603465 2
fad ant Fear OKAYA POWER PRIVATE LIMITED

Esued To

qir .~ D-7,udyog Nagar,Rohtak Road, New Delhi - 110041,

A ddress '

s # gad ¥ ouE feaw

Customier's Ref. No. Email Date: 25/08/2017

it W gl fe 0010/NTH(ER)/EL(B)/27/10/2017

Register No & Dete

One sample consisting of five nos stationary lead acid

wWemr gt &= S batteries stated to be 12V,20Ah @ C10 rate,Brand:Okaya.

Description of Test Eem

wiem et w1 tEErd
ertification of Test ttern

quar =1 fafefe (afz 2 ,
Gt Not Applicable.
Product Specification [F any)
i %4 &l 24/110/2017
[ete of Receipt of the Test tem
@l ¥ il From: 01/11/2017 | To:

Date(s)af Performance of Tests

15:13369-1992(Amndt.1 to 3)
232 WUMAT & T2919

Methods) used for Test
1 wfrar agt umif el

Sampling Procedure where relevant

Not Applicable,

Tested By
Sayantan Das
SO Electrical

Checked By

Ko

Pradip Kumar Bera
Scientist- B (Electrical)

Marking: Refer "Interim Test Certificate"” vide
no.NTH(ER)/EL(B)/2017/0010 dated:09/02/2018.

22/03/2018

L]
Biswa Ranjan Mandal

Scientist- B (Electrical)
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IMLTA THEATT IIAT (T -8T)
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TEST CERTIFICATE INTERMM/FINAL REPORT

TIRIT I U W, ot g @ fafr owie A i TEET T W

Test Certificate Mo Date of bsue Code HNo Page Noof Pages

NTH(ER)/EL(B)/2017/0010 23/03/2018 1508839603465 2 2

Sl. No. Test Name : Test Result Limit

1 Interim Report As in the attached sheet "BAT- As in attached sheet "BAT-
13369". 13369".

2 Final Report As in attached sheet "BAT-13369". As inattached sheet "BAT-

13369".

femuft -

Hcte ot

HiEaT

. Remarks ~t  The sample so far as it has been examined and tested meets the requirements of

15:13369-1992 (amends 1 to 3).

Tested By Checked By Approved By
Sayantan Das Pradip Kumar Bera Biswa Ranjan Mandal

SO Electrical Scientist- B (Electrical) Scientist- B (Electrical)
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Government of India
IMETA GIALATT ITAT (TSN -&43)
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11/1 918 FIE TS AT, FITRTar - 700027
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TEST CERTIFICATE

Test certificate no Date of Issue Code No
NTH(ER)/EL(B)/2017/0010 23/03/2018 1508839603465
Page 1 No. of Pages 1
“BAT-13369” 3
.Test's : '
[Carried out”as per1S5:13369-1992 (Amndt. no.1to 3).]
sl. TestName | Requirements " Test Result Remarks < |
Ne. ] Battery marked 1\
| ! 2 {
a FN1 | FN2 | FN3 | FN4 | FN5 |
1. |Verification of constructional requirements : Satisfactory. ‘
(Carried out as per Cl.11.2 of the specification)
(i) Electrolyte level Each cell shall be provided | Level Indicators provided in-each case.
Indicator: _ level indicator {
(ii) Terminal Posts: Positive and negative terminal Positive and negative terminal posts ‘ e
; posts shall be clearly and were clearly embossed in each case
unmistakably identifiable .
(iii) Connections: Shall be made of lead plated Lead plated in each case :
aluminium /copper strips or of - f
flexible cables
(iv). Terminal Shall be effectively lead coated Lead coated'in each case
Connectors ; i |
2.°|Endurance Test : Satisfactory..
(Carried out as per. Cl.11.7 of the specification) |
Final Discharge | The battery shall give not less Battery Marked
duration in Hrs. at Cyo|than 9 Hrs.of discharge at the ENa
rate at the end of the|final test discharge of the last
Endurance cycles|period of charge. 15.91 Hrs.
period of 2000 Hrs.
Tested By Checked By Approved
Sayantan Das Pradip Kumar Bera Biswa Ranjan Mandal

SO (Electrical) Scientist-B(Electrical) Scientist-B(Electrical)




